

**OFFICE OF THE ASSISTANT ENGINEER**  
**TESTING AND QUALITY CONTROL LABORATORY, MAHNAR**  
 Camp - Executive Engineer, Work Division -Mahnar

**Result of Crushing Strength of Concrete Cubes (150 mm)**

Test Report No:- TQCLM/2025/01

Date: 30/09/2025

Name of Road :- Mahaddipur dhala to lakhni hote hue phulpura tak (biddupur)

Scheme:- MMGUSY-RRSMP

Name of Agency :- M/s Maruti Enterprises

Package no- RRSMP/24-25/MAHNAR/01

Sample Prepared by :- Er.Rajesh kumar, Technical Supervisor

Agreement No-05/CMBD/2025-26

Description of Work	Proportion	Date of Sample Prepared & Casting	Date of Test	Age of concrete	Identification Mark		Weight of sample(kg)	Contact area of Cubes in Sq. mm.	Maximum Load in KN for Final Cracking	Average Load or Compressive Stress in N/sq mm	Average Compressive Stress in N/sq mm	Average Compressive Stress in KN/sq mm required	Remarks
					6	7							
PQC	M 35	01.09.2025	29.09.2025	28	A1	8.42	22500	788	35.02	35.01	35	M35	
					A2	8.39	22500	785	34.89				
					A3	8.49	22500	790	35.11				

Copy Submitted to :-  
 E.E. RWD Work Division Mahnar  
 Note:-The test result relate only to the Items tested under the Specified Condition

*Rajesh Kumar*  
 30/09/2025  
 TS  
 T&QC Laboratory  
 Mahnar

*AE*  
 30/09/2025  
 AE  
 T&QC Laboratory  
 Mahnar